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> g Lithium Battery UN38.3 Test Report
I . Sample Descrlptlon ESTE BN
Product Name Li-ion Polymer Battery Sl\z rr:jplle
P 47 T A o HABat-001
™ - BRI
Manufacturer 4] | Shenzhen Sun Ease Battery Company
j YR T I P PR 4
Address 8211 Room, YintaiBuilding, Dalang Street, Longhua, Shenzhen
Hihk RN X KIREERRAE 8211
Factory Shenzhen Sun Ease Battery Company
T/ RN TH WAHE et A PR A =]
Address 8211 Room, YintaiBuilding, Dalang Street, Longhua, Shenzhen
Hihk W REXKIRGERRAE 8211 =
Manufacturer’'s Phone number Email address Website
contact LI S B - B AR b b8
information
HIERE AR +86-13632638352 30346687 @gg.com -
Trade Mark Cell Shape Prismatic Bag%g_‘lize (76.2X45.0%
Fibr B TR AR (LXWXT)Max. 24.1)mm
: Limited
Nominal Rated
Voltage 111V Capacity ZO::VC: 32.?232 12,6V
— =N &
Maximum
Standard o End Charge
Charge Current 250mA Curregnt 500mA Current 5mA
b LR BRI LT
Standard Maximum
Cut-off Voltage Discharge Discharge
A I HUE 9.0V Current 250mA Current 500mA
L7191 G T KT HEL L YA
Cells Number SBOE Cell Model T
A R B =
Sample
Sample Mass Physical Blue. Prismatic
X o 60.5g ™
LB description E. AT
g Completing
R Dat
ec;‘l;";ﬁ; € Jul. 24, 2019 Date Aug. 06, 2019
ek H 1
Report No. #§ %475 NCT1903120081-1 Page 2 of 20 %2 H3t 20 |

Hotline: 400-886-8419 Fax: 86-755-27790922 http://www. nct-testing.cn




A7

2hnolog)
II.. Standard #r#i

UNITED NATIONS “Recommendations on the Transport of Dangerous Goods, Manual of Tests and
Criteria” (ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3)

BEE CRTRREMEMIENS SBRAGEFM) HEITHRIZIE1 % 383 .

T 5

i
(

Lithium Battery UN38.3 Test Report

[II. TestItem iR 1% H

T.1. KAltitude simulation 7= REREHLL T.5. [KExternal short circuit #h#B%E 5
T.2. EThermal test {5 E XL T.6. Olmpact/ KCrush & /H /&
T.3. XVibration #R3h T.7. [KOvercharge id 78k,

T.4. [EShock M T.8. [JForced discharge &I EE

IV. Test Method and Requirement i J7 i Al 5k

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FRAE ) B B B BV AR BRI PP AT RS T £ T.5. 5% T.6 £ 1.8 ARE AT A Ml i Bt . % 77

AL AR SerE e T1 2 T5 A8 A RIRAR IR B ittt 17, DA 30 B 7o e AR T R

Batteries of B1#~B4# . B9#~B12# are full charged after one cycle,

Batteries of Bo#~B8# . B13#~B16# are full charged after twenty-five cycles;

Component cells of C1#~C5# are 50% charged after one cycle;

Component cells of C6#~C10# are 50% charged after twenty-five cycles;

Component cells of C11#~C20# are full discharged after one cycle;

Component cells of C21#~C30# are full discharged after twenty-five cycles;

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%

Lt B1#~B4# , BO¥~B12#A4 1 IRIEH HRES:

Eijth Bo#~B8#, B13#~B16# 4 25 IKTEF R R

4 R A C1#~CB# 1 IKTEH T 50% Fa R

20 % B RS COH#~CA087y 25 IRTBFF /5 50% 70 B ARAS

LH R A C11#~C20#9 1 IRTEFE 8 2 VRS :

4 Y EE A C21#~C30# M 25 IRTEH B4 IR RS

RIGFAEFEM: FEIEE: 15-25°C, HEEHE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
FRERKOEME, THUTARITE:
JREAR 5K (%)=(M1-M2)/M1x100
Where M1 is the mass before the test and M2 is the mass after the test. WWhen mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".

Ad: M1 ZRARATHIRE, M2 2REEHNRE. MRAERKAEL TRIIEIE, N TRE
K.
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S e~ 24 Lithium Battery UN38.3 Test Report
Mass M of cell or battery Mass loss limit
R B M K FERKRE
M<1g 0.5%
1g=M=75¢g 0.2%
M>75¢g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

BB ARG AT LB ST e S A RSB R, SRS BRI R R AR (A EE
iR MiBRE. Sr%) , KRENRERT ERITAIKHE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

IR TA £ T.4 51, B EMARETER. TS, oWk THEMTEL, FAeMR%E
A B EER 7 RS 5 B B R AN TR R AT IX — i GR T B R Y 90%

T.1. Altitude simulation & &4

Test method ik 77 i

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (2045°C).

I B A B BB R TR /1% TEIRT 11.6 kPa MR E (2045 °C) FAAE D 6 /It .
Requirement 3K

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

B BT R IR Tl TR, TR X, JFHE MR A8 it E w5 5 i R
EANT B AT X — 58 5T BRI 90%.

T.2. Thermal test {2 &%

Test method ik 5%

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20+
5°C). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

BRIE A A B ERBIRE ST 722 CHEZH TR E D 6 /i, BEBTERRIEEST-4012C
I T RED 6 /N P Rm RIS 15 2 (B F s R B 18] (Bl F& oy 30 4r4h. WBFFE B k4T, FL=mk 10
RIEFR, BB a5 B0 A B ZE R ER ¥ (2045 °C) FAEAL 24 /Bt o 3t T AR AN e, BB TR
RIGIE R E 2D RN 12 N,
Requirement >k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

AT B TS TRE. TRENTEX, FES MR RS E RS RITHEE
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BT REAERAT X — 158 51 BB 90%.

T.3. Vibration ¥£3)

Test method #llif /7%

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

EAS BN EE TR E G0, BARERELER, RS EERsD. RaiN -2 EZRTE,

X EFIIEIAERTE 7 Hz M0 200 Hz 2 [8], FBREIZ|7 Hz, BEHN 15 4548, X—RIBA = EAAEERH
OZBEF R AERHAT 12 1K, BHAR 8 /i HA— MR AL SR EE.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

TEXTHEMEAH, MEOMRREAED 12 TR e (SR E) , FXRE#EET 12 T
et CRBYE) B .

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

X RGN R A7 Hz FFiE, (R%F 1 gn BIRCRIE R, E2MRIED] 18 Hz. A/ERIRIBMREFE
0.8mm (RLL% 1.6mm) , HEIMEESEEINEEZS 8gn FAEL1H 80 Hz) . AGUE{EINEE (REFE
8 gn E AR INE] 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

XPARTYE: M 7 Hz FFaR, fREF 1 gn BRIRAOINERE, EIFRED] 18 Hz. REEHRERFFE 0.8mm
CBAR 1.6mm) , FHRIAFE IS EIEEIED] 2 gn GRRAN 25H2) » BB EMERERFE2gn B

B KGINE] 200 Hz.
Requirement 3Rk

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

OHEMATIER. Tt THRE. THEENTEKX, FESMRR RSN ERRF TR

AT EAERAT X — 58 5 BT 90%.

T.4. Shock r

Test method it 7%

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

WIS Em AN R EEERERE b, XREIEESRREMEIRE 250,

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

N R R VAR IR E 150 gn FNRK PP RF4EERT (8] 6 ms IR 52 . A, RBBEMEZIEE
TN 50 gn AR PRRFEERTIE] 11 ms B2 IESZ T .

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.

Report No. ##%4%5: NCT19031200B1-1 Page50f20 #5 W20
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The formulas below are provided to calculate the appropriate minimum peak accelerations.

AR B Rt iy, VEE IR ERE R B SRR . /N BB B R R T IR A 6
ms, KRB EIBKFFERT A9 11ms. T ERIA A AR &8 R/ MEEIERE .

Battery Minimum peak acceleration Pulse duration
150 gqor vesult ol formulis
[ o=
1100850
) . Aeceleration(g,) =, | i
Small batteries VU mass* ) 6ms

whichever is smaller

50 g, or result of formula

3 I 30000 |
Acceleration(g,)— J1
Laige bullenies \\n

wss ¥ ) 11 s

whichever is smaller

# Mass is expressed in kilograms
FLh B/ MEAE IR Jikir Rp R B 1]
/R B 150 gn Bt B4 R B/ EME 6ms
DEE (gn) = (100850
mass
RAY e 50 gn B S & R A EUR/ANMOME 11 ms
30000

DEE (gn) = J(

mass

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

BN ERAE =AEAARERESEERZE SV IEFREZ=1kdE, BEERTHEZ=
by, BHEER 18 kitdr.
Requirement £k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture

and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RGBT I2R . il TR, THERAMTE K, I B8R bl el st 72 50 /5 I S H
EANFEAERATIX— G AT HE KR 90%.

.5. External short circuit #3565

Test method ik

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

A 56 B E B EEL 7 BN — BR8],  DMEELANSRIR B 2072 i U B 57+4°C o JIn#AET (8] B4 K8 A2 H EE
Bl FE RO A B T SRRE Y, XN FAET 18] % EPFAGHF 10 . BN RIZAINAET AP RIE, X3 T/
AN FEAMBE TREERD 6 /I, X FRESAA M EDRE 12 4. 28568 e it
T ST+4C 2R RSN T 0.1Q BB .

This short circuit condition is continued for at least one hour after the cell or battery external case

Report No. #4542 NCT1903120081-1 Page 60f20 %6 W20 |
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T EEEEEE=s g7 Lithium Battery UN38.3 Test Report
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

BRI R L B F L B FE R AN SR IR B B 57+4°C R 2 /DRREE 1 /N, X KEM, S RRERET RS
MR BB R KR ER—FLUT.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

FEEE M AA A B DN Z AR T AT .
Requirement Fk

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

AN AR IR AR 170°C, FF BRI T Klle /5 6 MR A TR, T, TEX.

i
(

T.6. Impact / Crush & /57 &

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
PP E - ik CEATERARTET 18.0 KU ERIBE AR )

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

R O B U A M E PSR ORIE R b, — 1R 316 B A EEARER R IE IR 0, Bk EAR 15.8 ZoK40.1
22X, KEZED6 BX, Bl RKGHRE, R-FZKE. E—H91 TH01 TRHNEREN 61425 H
KR B B AR XA, AN LTIRA SR X% (kB L /i /) B 3 BB BUE B N LIS
#l. EEMENEEHTI SBEMRESKPERTE 0 EE .

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

RIS S5 ERECFT I SEAVE RO ER 15.840.1 2R EMEMAMEE.
B AR — KT,

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

PRFT- FrE CEA TR, R, EHAMECMERERESER DT 18.0 %K)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

W B A R EAA-F I Z A S E, FEEEEINR, % s LR EE KA 1.5
cmfs. FrEFER T, ERHIU T =EMIERZ —:

) The applied force reaches 13 kN + 0.78 kN,;
b) The voltage of the cell drops by at least 100 mV;

) The cell is deformed by 50% or more of its original thickness.
a)HE N J1iA 2] 13 kN £0.78 kN;
b) AT R FE 2 2> 100mV;
)N ARIE B R 45/E B S0%EE S .

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is

deformed by at least 50% of its original thickness, the pressure shall be released.
—HERHAE ). BETHE100mY BE®, sEGEERDIXIRIGERE 50%, BIAT#RE 7.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be

C

(@
(
(
(
(
(
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=S g7 Lithium Battery UN38.3 Test Report
applied perpendicular to the longitudinal axis.

AT T B S A e M R B8 T T e o /A T T R N M P B SR R - [T RS M 55 0 Rl 2
BT [F .

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

AR BB B A A A — R IRR. AEAREEER 6 /NI . RIS AE A 2 BT AR T B At iR
B A B A B R A A AT

Requirement Z5R

Cell and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after test.

RO A A A AR IR AR 170°C, FFAARRERES KRR/E 6 I ATHE, LK.

i
(

T.7. Overcharge it 75 Hi

Test method ik %

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

78 FEL FEL I 9 ol e PR FEE AR I B K R R L BRI I - IR IR/ NI B0 F
(@) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
(a) HliEPEEFRIFEEEENRT 18 MRET, RIGHI &/ B ER 2 i A 7w BB R FF aL 22 (R
#H PRI
(b) &%?&fﬁ}i%%ﬂijﬁ 18 R, 58 AR/ F T 7 R oK 7e FE B R 1.2 4% .
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
BN EFRE TRt BT RIS EIRS [AS A 24 /AN .
Requirement E:R

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

7o N R R RIS 5 7 R TR, k.
T.8. Forced discharge 5

Test method #lif 7%

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

FAEGEIRIRE T 5 12V B A R A I 7E A 4 PR AT 55 1011 7 40 78 Y BR OR TR R A T 55 1 T ol
JHCREL o

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

T B 55— 24 /)N B R BEL A7 8 2B TR LA 75 B0 5 R/ BT JORR PR A o B A B B R (] (B A )
ETHONFESERDRRAGIEER (BZA) .
Requirement Z>k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
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test and within seven days after the test.
JE T B 7e FE S R E IR AR ARG 5 7 RNTMR, T K.
V. Test Procedure #lliA i 2
Marking
FRIREE
A
Pretreatment
Fsk 2
A 4
v A A
Samples of # Samples of i Samples of & Samples of =
B1#~B8# C18~C10# BO#~B16# C11#~C30#
Altitude simulation
A
Thermal test
IRE S
l A 4 A4 v
Vibration Impact / Crush Overcharge Forced discharge
xzh Bl E drRE SR
Shock
ik
v
External short circuit
AT
l v v v
Finished test
SE R
Report No. ##%4%5: NCT19031200B1-1 Page9of20 #9201
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VI. Main Test Apparatus -2l {1 #%

Lithium Battery UN38.3 Test Report

) ! Calibration Date
Serial No. Name of Equipment Model /Due Date
WEH T WRAIR Bs e
B B2 B H
Charge and discharge testing 2019. 01. 11
NCT-011 system R2D6-20V-10A
R ENR RS 2020. 01. 10
Low-pressure high-altitude 2019. 01. 11
NCT-012 simulation test chamber GX-3020-Z
&5 = LRI 2020.01.10
Constant temperature and 2019.01. 11
NCT-017 humidity test chamber GX-3000-150LT
{EIRIEIR I AE 2020.01. 10
N——— Vibration test instrument el 2019.01. 11
PRBIIM A 2020. 01. 10
T Shock test instrument . 2018.08.20
A R 2019. 08. 19
Battery short circuit test 2019.01. 1
NCT-018 instrument BE-1000W
FE Yt 25 FE M RO 2020. 01. 10
o Crush test instrument .. 2019. 06. 28
eI R AR 2020. 06. 27
— Electronic Load L8 2019. 01. 11
B HE 2020. 01. 10
2019. 01. 11
NCT033 DC regul?ted pow?r supply PS1540
HinfaEEIR 2020. 01. 10
Battery anti-explosion -
NCT-016 chamber GX-FB-200
EL B IR AE -
— Electronic Scale s 2019.01. 11
B8 FF 2020.01. 10
Digital Multimeter 2019.01. 11
NCT-001 P 17B+
WF AR 2020. 01. 10
Temperature recorder 2019.01. 11
NCT-029 —— ¢ 34970A
IR IERAX 2020. 01. 10
Report No. #4545 NCT19031200B1-1 Page 10 of 20 210 £ 20 @
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Vll‘ Test Data {“Jﬁ@f&i‘E

T.1. Altitude simulation = &£l

s

—
l||~l

|

—
— ——
- —

Pre-test #2871 After test X% 5 Mass Voltage after
The state of | No. test/Voltage
colls = Mass | Voltage | Mass | Voltage loss pre—testg Status
= = ==
paks | 2| RE | 8E | RE | wE | FERR L) SR
@ | W © V) %) | 5 i e (%)
Full charged | B1# | 61.056 | 12571 | 61.051 | 12562 | 0.008 99.928 Pass &%
aﬁcilz:lc;ne B2# | 60.707 12574 60.704 12.562 0.005 99.905 Pass &%
1 KIEF S | B3# 61.132 12570 | 61127 12.561 0.008 99.928 Pass &%
FRAS B4# | 61.077 12572 | 61.074 12.560 0.005 99.905 Pass &%
Full charged | B5# | 61.618 12.571 61.613 12.562 0.008 99.928 Pass &%
after
twenty-five B6# | 60.894 12573 | 60.889 12.561 0.008 99.905 Pass &%
cycles B7# | 60936 | 12571 | 60.933 | 12559 | 0.005 99.905 Pass &1%
25 KM JE =
N Ra# 61.037 12572 | 61.032 12.563 0.008 99928 Pass &%
Notes JE: Atmospheric pressure K5 /% #%:1.013 X 10°Pa, Ambient temperature FREHEE: 24.1°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MiRJE, BEbRBR. RS, KK REEAREAX,

T.2. Thermal test & &%

Pre-test 48 AT After test %8 /5 Mass Voltage after
The state of | No. test/\oltage
cells = Mass | Voltage | Mass | Voltage loss pre-t estg Status
= =R =g
pags || BE | BECCRE | AR FEER gy o my | SR
@ V) @ V) (®) | 5 qi (%)
Full charged | B1# | 61.051 12.562 61.045 12.442 0.010 99.045 Pass &%
after one rs
cycle B2# | 60.704 12.562 60.694 12.433 0.016 98.973 Pass &%
1 KRIEFR SN | B3# | 61127 | 12561 | 61121 | 12441 | 0.010 99.045 Pass &%
ERAS B4# | 61.074 12.560 61.064 12.431 0.016 98.973 Pass &%
Full charged | B5# | 61.613 12.562 61.603 12.433 0.016 98.973 Pass &%
after
twenty-five | BO# | 60.889 | 12561 | 60.883 | 12.441 | 0.010 99.045 Pass &1
cyoles B7# | 60933 | 12559 | 60923 | 12430 | 0.016 98.973 Pass &4#%
25 (RTEH G
R A B8# | 61.032 12.563 61.026 12.434 0.010 98.973 Pass &%

Notes Jif: Atmospheric pressure k= JE#%:1.013 X 10°Pa, Ambient temperature F 8 & : 24.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MidfE, BRBE. RS, KK, RERMREL.
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T.3. Vibration &%)
Pre-test {26 71 After test %% /5 Mass Voltage after
The state of | No. loss test/Voltage s
cells = Mass | Voltage | Mass | Voltage © pre-test tatus
Bagks |2 | BE | wE | RE | wE | RERR o 8BR
0, N s
@ | O @ V) 6) | B E (%)
Full charged | B1# | 61.045 | 12.442 | 61.042 | 12433 | 0.005 99.928 Pass &#%
after one A
cycle B2# | 60.694 12.433 60.689 12.421 0.008 99.903 Pass &%
1 KBS S | B3# | 61121 | 12441 | 61118 | 12432 | 0.005 99.928 Pass &%
BURA B4# | 61.064 12.431 61.059 12.419 0.008 99.903 Pass &%
Full charged | B5# | 61.603 12.433 61.598 12.421 0.008 99.903 Pass &%
after
twenty-five | B6# | 60.883 | 12441 | 60.880 | 12432 | 0.005 99.928 Pass &%
oyeles | p7# | 60923 | 12.430 | 60.918 | 12.418 | 0.008 99.903 Pass &%
25 K1EH 5
R A B8# | 61.026 12,434 | 61.021 12.422 0.008 99.9083 Pass &%
Notes Jif: Atmospheric pressure &% 7%:1.013 X 10°Pa, Ambient temperature F iR E: 24.2°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, EbRBR. RS, K& REEAREX.
T.4. Shock 7
Pre-test i A1 After test {28 /5 Mass Voltage after
The state of | No. test/Voltage
cells 2 Mass | Voltage | Mass | Voltage loss pre-testg Status
= = ==
Boks |2 | RE | WE | RE | BE | RERR g o) SR
) VS
@ | W ©) V) 8) | Boqit/E(%)
Full charged | B1# | 61.042 12.433 61.037 12.424 0.008 99.928 Pass &%
after one N
eyole B2# | 60.689 | 12.421 | 60.686 | 12.409 | 0.005 99.903 Pass &%
1 WIEFR SRS | B3# | 61118 | 12432 | 61113 | 12423 | 0.008 99.928 Pass &%
R B4# | 61.059 12.419 61.054 12.407 0.008 99.903 Pass &%
Full charged | B5# | 61.598 12.421 61.595 12.409 0.005 99.903 Pass &#%
after
twenty-five | B6# | 60.880 | 12432 | 60.875 | 12423 | 0.008 99.928 Pass &%
oyeles | p7# | 60918 | 12.418 | 60.915 | 12409 | 0.005 99.928 Pass &
25 K1 E
i ERAS B8# | 61.021 12.422 61.016 12.410 0.008 99.903 Pass &%
Notes JiB: Atmospheric pressure & JE#%:1.013 X 10°Pa, Ambient temperature H iR f&E: 24.1°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MiRfE, HbARBR. RS RERE. RERAKREX.
Page 12 0f 20 %12 W 20 |
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T.5. External short circuit #hi% %
The state of cells No. External Peak temperature(‘C) Status
FEmRAS 9= Pt A T B = IR (°C) ERE S
B1# 57.1 Pass &%
Full charged after one BO# 573 Pass &#%
cycle
Pas
Ba# 57.6 Pass &%
B5# 57.4 Pass &%
Full cha_rged after R6# 57.2 Pass &%
twenty-five cycles
e
05 RIS R B7# 57:8 Pass &%
Ba# 571 Pass &%
Notes J5#: Atmospheric pressure A5 E5#:1.013 X10°Pa, Ambient temperature ¥ 55 fi: 24.2°C
There is no disassembly, no rupture and no fire during the test and within six hours after test.
FE AR A RS 6 /NS ARRRIR . SREEE, RiEK.
T.6. Crush HJ&
The state of cells No. External Peak temperature(‘C) Status
FEmiIRE W5 EHL Y 2 T s VR (°C) ER
C1# 249 Pass &%
50% charged after C2# 246 Pass &%
one cycle
C3# 245 Pass &#%
1 KBRS 50%7 -
RE Ca# 24.8 Pass 1%
C5# 25.0 Pass &%
Cé# 248 Pass &%
50% charged after C7# 247 Pass &%
twenty-five cycles
Ccs# 249 Pass 1%
25 IK{EFH 5 50% % .
RE Co# 246 Pass &1
C10# 247 Pass &%
Notes E#: Atmospheric pressure &< /E3%:1.013 X 10°Pa, Ambient temperature ¥R E: 23.9C
There is no disassembly and no fire during the test and within six hours after test.

SRR AL S 6 /NI IR RAEK .

Fax: 86-755-27790922
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T.7. Overcharge T 75 H,
The state of cells No. Status
FEmRAS 9= ERE S
Bo# Pass &1%
Full charged after one cycle B10# Pass &1%
1 RABHE % RS B11# Pass &%
B12# Pass &1%
B13# Pass &1%&
Full charged after twenty-five cycles B14# Pass &%
25 YAEF G RES B15# Pass &#%
B16# Pass &1%
Notes JE: Atmospheric pressure K /5 7:1.013 X 10°Pa, Ambient temperature FREZIEE: 24.2°C
There is no disassembly and no fire during the test and within seven days after the test.
EABZENR R ARE 7 RAARMIR, RiEK.
T.8. Forced discharge 3@l H,
The state of cells No. Status
FEmRES 9= EE S
C1# Pass &%
C12# Pass &%
C13# Pass &#%
C14# Pass &1%
Full discharged after one cycle C15# Pass &%
1 KIEH T2 BEERSE C16# Pass &%
C17# Pass &#%
C18# Pass &%
C19# Pass & 1%
C20# Pass &%
C21# Pass & 1%
C22# Pass &1%
Full discharged after twenty-five s Pass &
cycles C24# Pass &#&
25 RTEF B2 EBRE Cosi Pass ZHs
Co6# Pass &1%
C27# Pass & 1%
Report No. #%&4%5: NCT19031200B1-1 Page 14 of 20 %14 T4 20
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C28# Pass &1
C29# Pass &%
C30# Pass &%

Notes JE#¥: Atmospheric pressure K5 JE3%:1.013 X 10°Pa, Ambient temperature FFi5E & : 24.0°C

There is no disassembly and no fire during the test and within seven days after the test.

EMA PN G 7 RARBIE, REK.
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No. Test item Sample number Test reference Conclusion
%S R H FemiE bline 2 oy
UN Manual of Test and Criteria,
1 Altitude simulation part III, subsection 38.3.4.1 Pass
R UN &5 FAR 1 T4, B1ITRR 4, &
383417
UN Manual of Test and Criteria,
5 Thermal test part III, subsection 38.3.4.2 Pass
RERE UN 5 AR+, SIE 7 28 &
383427
UN Manual of Test and Criteria,
Vibration part III, subsection 38.3.4.3 Pass
3 y B1#~B8# X e
x5l UN i 5e MR 0, S 1ITAR 7, 58 &
38343
UN Manual of Test and Criteria,
" Shock part 1II, subsection 38.3.4.4 Pass
ik UN 58 A3 16 -, SBIIT AR 73, 28 =
383447
UN Manual of Test and Criteria,
5 Extegir;slljhort part III, subsection 38.3.4.5 Pass
— UN 58 Abs i T3, S TIT#E 4, 58 &
SrAsKEEE 38.3.45 %
UN Manual of Test and Criteria,
Impact/Crush part III, subsection 38.3.4.6 Pass
6 ) C1#~C10# ¢ By
‘s UN &G AR T, S 1A 58 &
38346
UN Manual of Test and Criteria,
Overcharge part III, subsection 38.3.4.7 Pass
7 . BO#~B16# X i » N
pusl: $i1:! UN iR5e AR T8, S8 TR 4, &5 =
3883477
UN Manual of Test and Criteria,
Forced discharge part III, subsection 38.3.4.8 Pass
8 . C11#~C30# : o
SR 1) FE UN a5 A0b 1 FA01, S 1TE 7, 8 Gtk
383487

The submitted samples were complied with the stated requirements of UN manual of test and criteria,

part III, subsection 38.3

Zeraill, RATEMRAERSFFE UN38.3 FER, MiRE R AEGH.
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i
(

IX. Photo of The Sample F&iEH

Model %!'5: LABat-001

11.1V 500 mAh 5.55Wh
UN/DOT 38.3 LABat-001
ot charge or use if swollen,
deformed, damaged or
punctured. Do not leave
unattended while charging.
Recharge only with supplied
-1' charger. Failure to comply may
= result in fire or explosion.
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R

Important Notice

1. The test report is invalid without the official stamp of NCT.
RGBT NCT 5 EFLAL.
2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.

RENCT HHEE, NMEEFIEE 1 EH AR S .
3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
BREBIMEN. TR REGAZLTR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

B, 2%, BF. §H. B SCVEAEEE B RS B
5. Objections to the test report must be submitted to NCT within 15 days.
MREBER R, MTWRIRE CHE 15 RARALFFZH .
6. The test report is valid for the tested samples only.
AR BRI A R
7. The Chinese contents in this report are only for reference.

ARG F P XA ENESE,

******End of Report *ﬁ%%ﬂi******

Shenzhen NCT Testing Technology Co., Ltd. BRI v S T AR PR A ]
1 /F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road, Gushu Xixiang Street,
Baoan District, Shenzhen, Guangdong, China.
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